
• 

• 

• Marty contains small parts which may present a choking hazard - not suitable for children under 
the age of 10.

• 

• 
charger.

• 
connectors together in a way that is not intended.  

• 

• 

• Do not immerse Marty or any of Marty’s components in water and do not use in an environment 

• 

• 
becomes hot.

• Chargers used with Marty are to be regularly examined for damage to the cord, plug, enclosure 

damage has been repaired.

• 

• 

• 

• Use the supplied USB charging cable. The charging cable is not a toy. Connect charging cable to 

toys. The transformer is not a toy. 

• Do not clean Marty with liquid.

• Marty is only to be connected to Class II equipment bearing the following symbol when 
applicable 

• 

• Do not place in mouth, chew or consume any of Marty’s components.

• MARTY the ROBOT
Parts Guide

Safety Warnings

“Robotical” and “Marty the Robot” are Trademarks (™) of Robotical Ltd. The Robotical Mark is a registered trade mark (®) of Robotical Ltd.

170928 - P00011049



Arm/Eye Servo x 3 

Electronic Components Fixings

Servo Horn Screw x 3 ≈

Nut (2.5mm) x 51 ≈

Nut (2mm) x 10 ≈

Size Guide

Size Guide

Size Guide

Bolt (2.5x8mm) x 51 ≈

Size Guide

Bolt (2x10mm) x 10 ≈

Size Guide

Li-Ion Battery 

Parts List
 Servo Holder x 8 
 Servo Mount x 4
 
 Leg Link x 12 
 Servo Leg Link x 4
 Cross Brace x 8
 Foot x 2
 Head Base x 1
 Head Face x 1 
 Side Panel x 2
 
 Right Eye x 1
 Arm Gear x 2
 Arm x 2 
 Hand x 2 
 Arm Servo Gear x 2 
 Eye Cup Washer x 1 

Foot Spring x 2
Power Cable x 1

x 1 
x 1

Leg Twist Servo x 2
Hip/Knee Servo x 4
Arm/Eye Servo x 3
Arm/Eye Servo Horn x 3
Bolt (2.5x8mm) x 51≈
Bolt (2x10mm) x 10 ≈
Servo Horn Screw x 3 ≈
Nut (2.5mm) x 51 ≈
Nut (2mm) x 10 ≈
Rick x 1
Charging Cable x 1
Bump Switches x 2 

x 1

Twist Shaft x 2

Left Eye x 1

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ON/OFF Cable 

Arm/Eye Servo Horn x 3

Hip/Knee Servo x 4 

ON/OFF Cable x 1 Rechargable 
Li-Ion Battery x 1 

Bump Switches x 2

 Charging Cable x 1

Rick (Marty’s Brain) x 1                

Power Cable x 1 

Leg Twist Servo x 2 

Head Face x 1 

Head Base x 1

Cross Brace x 8 

Servo Mount x 4 
Foot x 2  

Servo Holder x 8

Arm Gear x 2 

Arm Servo Gear x 2  

Arm x 2  

Hand x 2 

Body Parts

Twist Shaft x 2 

Eye Cup Washer x 1

Foot Spring x 2 
Leg Link x 12 

Right Eye x 1 

Left Eye x 1 

Servo Leg Link x 4 
Side Panel x 2  

Screwdriver


